
CITY OF FERNDALE
Public Works Department

2095 Main Street

Ferndale, Washington

98248

WASTEWATER FACILITIES PLAN

MAYOR:
Jon Mutchler

CITY ADMINISTRATOR:
Greg Young

CITY COUNCIL:
Rebecca Xczar
Greg Hansen
Keith Olson

Teresa Taylor
Cathy Watson
Carol Bersch

Brent Goodrich

Prepared By:
WILSON ENGINEERING, LLC

805 Dupont Street, Suite #7
Bellingham, Washington 98225

(360) 733-6100

March 2016

Scott
Text Box
August 2016





CITY OF FERNDALE

WASTEWATER FACILITIES PLAN

Prepared for:

City of Ferndale

By:

Wilson Engineering, LLC

                        

March 2016August 2016





CITY OF FERNDALE – WASTEWATER FACILITIES PLAN Table of Contents
v

Table of Contents

Table of Contents ________________________________________________________________v
[...]
7.0 - FINANCIAL INFORMATION________________________________________________77

Construction Costs of Improvements_________________________________________________77



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN Table of Contents
ix

Treatment Alternative Estimates __________________________________________________77

Extended Aeration & Oxidation Ditch Detailed Estimates _______________________________78

Projected Operations and Maintenance Costs _________________________________________81

8.0 - WATER RECLAMATION AND REUSE EVALUATION ______________________84

Allowable Uses for Reclaimed Water ________________________________________________84

Reuse Evaluation________________________________________________________________84

Regulatory Requirements _________________________________________________________85

Water Rights ___________________________________________________________________85

Environmental Benefits ___________________________________________________________85

Cost Effectiveness_______________________________________________________________86

Summary______________________________________________________________________86



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN List of Tables
x

List of Tables

Table 2-1: City of Ferndale - Biosolids Production Rates ...........................................................................10

Table 2-2: Summary of Regulatory Requirements .....................................................................................12

Table 3-1:  Ferndale WWTP Annual Average Flow....................................................................................13

Table 3-1:  Ferndale WWTP Monthly Average Flow ..................................................................................14

Table 2-3:  Ferndale WWTP Peak Month and Peak Day Flows.................................................................15

Table 3-3:  Ferndale WWTP Influent CBOD and TSS Loading ..................................................................15

Table 3-4:  Ferndale WWTP Projected Flows ............................................................................................16

Table 3-5:  Year 2015 ERUs.......................................................................................................................17

Table 3-6:  Ferndale WWTP Projected Loadings .......................................................................................19

Table 4-1:  Design Criteria for Ferndale Wastewater Treatment Plant.......................................................23

Table 4-3: Existing WWTP Component Hydraulic Capacity .......................................................................26

Table 5-1: Current Permitted Effluent Limits...............................................................................................34

Table 5-2: Existing Influent Flows and Loadings ........................................................................................34

Table 5-3: Future Influent Design Flows and Loadings ..............................................................................34

Table 5-4: Additional Effluent Design Criteria.............................................................................................35

Table 6-1: BODVolLoad for two basins: ..........................................................................................................57

Table 6-2: Calculated Detention Times for Design Flow Rates ..................................................................62

Table 6-3: Projected Staffing Requirements for Projected Improvements..................................................68

Table 6-4: Biosolids Production and Handling Costs for Existing & Design Flow Rates ............................70

Table 6-5: Yearly Biosolids Production Rates ............................................................................................70

Table 7-1: Ballpark Construction Estimates for Alternatives.......................................................................77

Table 7-2: Overall 20-Year Life Cycle Cost Estimates for Alternatives ......................................................77

Table 7-3: Extended Aeration Construction Cost Estimate ........................................................................79

Table 7-4: Oxidation Ditch Construction Cost Estimate..............................................................................80

Table 7-5: Operations & Maintenance Costs for Extended Aeration Process ............................................82



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN List of Figures
xi

List of Figures

Figure 1-1: Ferndale WWTP Location Map _________________________________________________5

Figure 1-2: Ferndale WWTP Site Plan ____________________________________________________6

Figure 3-1: Existing Peak Month Influent Loading and Flow 1998-2015. _________________________18

Projected Peak Month Influent Flow and Loading 2015-2036. _________________________________18

Figure 4-1: Existing WWTP Flow Schematic_______________________________________________24

Figure 4-2: Existing WWTP Hydraulic Profile ______________________________________________25

Figure 4-3: Screw Pump Channels ______________________________________________________31

Figure 4-4: Existing Generator Building___________________________________________________32

Figure 5-1: SBR Process Diagram ______________________________________________________36

Figure 5-2: SBR Site Plan _____________________________________________________________40

Figure 5-3: Oxidation Ditch Process Diagram ______________________________________________41

Figure 5-4: Oxidation Ditch Site Plan ____________________________________________________43

Figure 5-5: Extended Aeration Process Diagram ___________________________________________44

Figure 5-6: Extended Aeration Site Plan __________________________________________________48

Figure 5-7: Biotreater Process Diagram __________________________________________________49

Figure 5-8: Biotreater Site Plan _________________________________________________________51

Figure 5-9: DPAL Expansion Process Diagram ____________________________________________52

Figure 6-1: Proposed Schematic ________________________________________________________60

file:///W:/2014/2014-036%20Ferndale%20Sewer%20CPU%20&%20WW%20Facility%20Plan/Facilities%20Plan/FACILITIES%20PLAN.docx
file:///W:/2014/2014-036%20Ferndale%20Sewer%20CPU%20&%20WW%20Facility%20Plan/Facilities%20Plan/FACILITIES%20PLAN.docx


CITY OF FERNDALE – WASTEWATER FACILITIES PLAN List of Appendices
xii

List of Appendices

A. 2012 Clarification Study
B. WA0022454 NPDES Ferndale WWTP Final Permit – Issued July 15, 2014
C. WAC Codes Chapter 173-240
D. Summary of Wastewater Grant and Loan Programs
E. Map Exhibits – Vicinity Map, Zoning, Comp Plan Land Use 
F. Proposed Treatment Site Plan
G. Ferndale WWTP Initial Floodplain Assessment (NHC, Oct. 28, 2015)
H. Expanded Permitting Description & Requirements



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN Executive Summary
1

Executive Summary

Background

This report evaluates the City’s wastewater facility needs based on projected residential 
population growth and commercial and industrial demands on the treatment system through 2036. 
The purpose of this Facilities Plan is to provide a recommended plan for required improvements 
to the existing wastewater treatment facility to address aging equipment, future flow and loading 
capacity, and current standards for redundancy and reliability. 

The City of Ferndale WWTP serves a population of approximately 13,249 (2015, State of 
Washington Office of Financial Management). The WWTP was originally constructed in 1969, 
with major upgrades in 1996 and 1998. The existing capacity of the wastewater treatment plant 
is 3.23 MGD. The existing treatment process consists of mechanical screening, a dual-power 
multi-cellular (DPMC) aerated lagoon system, effluent filter disk system, 
chlorination/dechlorination for disinfection, effluent pump station, and outfall piping to the 
Nooksack River.

Regulatory Requirements

As a municipal wastewater treatment facility, the City of Ferndale’s WWTP is regulated by the 
NPDES issued by the Department of Ecology.  The City’s current NPDES permit (Appendix B), 
No. WA-002245-4, was issued on July 15, 2014 and expires July 31, 2019.  Since influent flows 
and loadings to the existing treatment plant have exceeded 85% of the design criteria in the last 
4 years a Facility Plan is required.  This Facility Plan includes an evaluation of the WWTP existing 
conditions and provides recommendations for improving and maintaining adequate capacity to 
ensure long-term NPDES permit compliance.

Additional regulatory requirements may govern the construction and operation of the proposed 
improvements.  These regulations include: City of Ferndale Codes, DOE Stormwater Regulations, 
SEPA/NEPA, HPA, State of Washington Biosolids Regulations, Cultural / Agricultural 
Assessments, and Shoreline Permits if applicable.   

Flow and Loadings

Existing and projected flows and loadings to the wastewater facility are described and analyzed 
in Chapter 3.  The existing and future flows and loadings to the wastewater treatment facility were 
studied through a 20-year planning period (2036).  

Existing influent flows are around 2.0 MGD (Annual Average).  The monthly average influent 
wastewater flows have varied from 1.02 MGD to 2.78 MGD.  Average influent CBOD levels have 
been 3,108 lbs/day (Average Daily) over the last nine years.  Average influent TSS levels have 
been 3,147 lbs/day (Average Daily) over the last nine years.  

Influent flows and loadings have been below permit limits, but reached 85% of permit limits on 
occasion in the last 4 years. 

Projected flows and loadings were determined based on yearly growth of existing flows and 
loadings as well as population growth expected over the next 20 years (2036).   A population of 



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN Executive Summary
2

19,591 is projected for year 2036.  Projected Peak Month Flow in 2036 is estimated to be 4.1 
MGD.  Projected Peak Day Flow in 2036 is estimated to be 11.1 MGD.

Evaluation of Existing Facilities

The existing wastewater treatment plant has hit 85% of permit loading limits on multiple occasions 
over the last two years.  In addition, the existing DPAL treatment plant process is only able to 
meet effluent limits for the permitted influent flows and loadings through the addition of chemicals.  
With the projected population growth and subsequent increase in influent flows, BOD, and TSS, 
the existing wastewater treatment process will require significant upgrades to meet anticipated 
water quality standards.  

In addition, various components of the existing treatment facilities will require capacity and 
process upgrades to meet current standards for wastewater treatment.   Significant existing 
systems which will require replacement or upgrades include: Mechanical screening, effluent filter 
system, and disinfection system.

Treatment Process Alternatives & Recommendation

Six treatment processes and configurations were evaluated as potential solutions for the Ferndale 
WWTP.  These process alternatives include:

1. Sequencing Batch Reactor (SBR)
2. Oxidation Ditch
3. Extended Aeration
4. Conventional Activated Sludge, Biotreater
5. Expansion of Existing DPAL Lagoons
6. MBR Treatment

After a thorough study of the potential alternatives the Extended Aeration process was determined 
to be the best solution for the City of Ferndale based on its ability to treat the expected flows and 
loadings to the anticipated level of treatment necessary for discharge to the Nooksack River, as 
well as its low capital and operations costs, layout of existing facilities, and demand on operations 
staff.

Additional improvements are recommended in Chapter 6.  Significant recommended 
improvements include the addition of a second mechanical screen, dual aerated grit chambers, 
dual clarifiers, UV disinfection, and repurposing of the existing West Lagoon as a Biosolids 
Stablization Basin.  



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 1.0 - BACKGROUND INFORMATION
3

1.0 - BACKGROUND INFORMATION

Purpose

This Facilities Plan for the City of Ferndale (City) has been prepared at the request of the Director 
of Public Works and in accordance with the Washington State Department of Ecology (DOE) 
requirements as presented in WAC 173-240-060.   WAC 173-240 is attached in Appendix C for 
reference.

The purpose of this Facilities Plan is to provide a recommended plan for required improvements 
to the existing wastewater treatment facility to address aging equipment, future flow and loading 
capacity, and current standards for redundancy and reliability. This report evaluates the City’s 
wastewater facility needs based on projected residential population growth and commercial and 
industrial demands on the treatment system through 2036.

The authorized representative for the City of Ferndale, Washington is listed below.

Kevin Renz
Public Works Director
City of Ferndale
Ferndale, WA 98234
360-685-2376

Background

The City of Ferndale WWTP serves a population of approximately 13,249 (2015, State of 
Washington Office of Financial Management).  The wastewater flow to the WWTP is primarily 
domestic sewage from residential, institutional, and commercial businesses.  There are also some 
small sources of industrial wastewater and the City accepts some trucked landfill leachate.  The 
WWTP does not accept septage.

The WWTP was originally constructed in 1969 with a design capacity of 0.50 MGD.  It was 
subsequently expanded in 1984 and 1992 to accommodate a design flow of 1.72 MGD.  The 
WWTP was upgraded with the “Phase I” and “Phase II” Improvements during 1996 and 1998, 
respectively.  These upgrades increased the capacity to the currently permitted peak month flow 
of 3.23 MGD.  In the 1996 Sewer Plan, this capacity was projected to be adequate through 2003, 
when the population would have reached 12,400 (based on 7% annual growth) and all industrial 
areas built out.  However, growth in population and in industrial development has been less than 
half of the projected amount.  The 3.23 MGD capacity is still adequate in 2016. In the 1996 Sewer 
Plan, this capacity was projected to be adequate through 2015, when the population would have 
reached 27,800 (based on 7% annual growth for 20 years).  These growth rates have not been 
realized (the population growth has been only about 3 percent since the last upgrade and 
industrial flows have not increased substantially).

Prior to the Phase I improvements, the WWTP consisted of four partial-mix aerated lagoons, the 
first two operating in series and the final two operating in parallel, followed by a polishing pond 
and chlorination facilities.  Partial-mix lagoons provide both treatment and settling in the same 
basin.  



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 1.0 - BACKGROUND INFORMATION
4

A small aerated pretreatment lagoon was constructed to receive leachate hauled from the 
Cedarville landfill and other sources.  The leachate is aerated and then mingled with the main 
waste stream for full treatment.  

In the Phase I upgrade, the largest lagoon (West Lagoon) was lined and converted to the current 
dual-power multi-cellular (DPMC) aerated lagoon system, which increased treatment capacity of 
the WWTP to approximately 3.23 MGD (peak month).  The lagoon upgrade and other new 
facilities (filter system, chlorination/dechlorination, effluent pump station, pipeline, and outfall) 
were included in Phase I of the WWTP upgrade and expansion improvements.  Phase II 
improvements included the headworks facilities and additional effluent pumping capacity.  

When the City upgraded its wastewater plant in 1996, completing construction in 1998, the 
treatment process “Dual Power Aerated Lagoon” was considered developmental technology by 
DOE.  A dual power aerated lagoon process is a multi-cell lagoon system with a single completely 
mixed first cell followed by a series of equal volume partially mixed cells.  The first lagoon or cell 
has high powered aeration to keep solids fully mixed in suspension.  Subsequent cells have lower 
powered aeration and are partially mixed to allow settling of sludge. 

The WWTP is located in Whatcom County.  A location map is shown in Figure 1-1.

A map of the existing site plan is shown in Figure 1-2.



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 1.0 - BACKGROUND INFORMATION
5

Figure 1-1: Ferndale WWTP Location Map

City 
of 

Fern
dale 
WW
TP

C
IT

Y
 O

F
 F

E
R

N
D

A
LE

W
A

S
T

E
W

A
T

E
R

T
R

E
A

T
M

E
N

T
 P

LA
N

T





L
E

A
C

H
A

T
E

C
E

L
L

 
1

C
E

L
L

 
2

C
E

L
L

 
3

C
E

L
L

 
4

SU
R

V
EY

/E
N

G
IN

EE
R

IN
G

M
I
D

D
L
E

L
A

G
O

O
N

N
O

R
T

H

L
A

G
O

O
N

S
O

U
T

H

L
A

G
O

O
N

W
W

TP
 F

AC
IL

IT
IE

S 
PL

AN
FI

GU
RE

 1
-2

: E
XI

ST
IN

G 
W

W
TP

 S
IT

E 
PL

AN

CI
TY

 O
F 

FE
RN

D
AL

E
FI

G
.

W
AS

H
IN

G
TO

N

20
14

-3
6

JO
B 

N
O

.

3-
15

-1
6

AS
 S

H
O

W
N

SC
AL

E

D
AT

E

FE
RN

D
AL

E

1-
2

E
X

I
S

T
I
N

G
 
H

E
A

D
W

O
R

K
S

E
X

I
S

T
.
 
C

H
L

O
R

I
N

E

C
O

N
T

A
C

T
 
T

A
N

K
S

E
X

I
S

T
.
 
E

F
F

L
U

E
N

T

F
I
L

T
E

R
 
D

I
S

K
S

E
X

I
S

T
.

E
F

F
L

U
E

N
T

 
P

U
M

P

S
T

A
T

I
O

N

P
R

O
P

E
R

T
Y

B
O

U
N

D
A

R
Y

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
U

AutoCAD SHX Text
W

AutoCAD SHX Text
W

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
TELM

AutoCAD SHX Text
U

AutoCAD SHX Text
W

AutoCAD SHX Text
U

AutoCAD SHX Text
W

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
10

AutoCAD SHX Text
12

AutoCAD SHX Text
14

AutoCAD SHX Text
16

AutoCAD SHX Text
18

AutoCAD SHX Text
20

AutoCAD SHX Text
22

AutoCAD SHX Text
24

AutoCAD SHX Text
26

AutoCAD SHX Text
28

AutoCAD SHX Text
30

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
10

AutoCAD SHX Text
12

AutoCAD SHX Text
14

AutoCAD SHX Text
16

AutoCAD SHX Text
18

AutoCAD SHX Text
20

AutoCAD SHX Text
22

AutoCAD SHX Text
24

AutoCAD SHX Text
26

AutoCAD SHX Text
28

AutoCAD SHX Text
30

AutoCAD SHX Text
27.5±

AutoCAD SHX Text
27.5±

AutoCAD SHX Text
27.5±

AutoCAD SHX Text
26.0±

AutoCAD SHX Text
25.5±

AutoCAD SHX Text
OVERFLOW SPILLWAY @ EL=27.0

AutoCAD SHX Text
15.0±

AutoCAD SHX Text
11.0±

AutoCAD SHX Text
10.0±

AutoCAD SHX Text
13.0±

AutoCAD SHX Text
LEACHATE VOLUME = 305,587 GAL

AutoCAD SHX Text
WEST LAGOON VOLUME = 11,948,581 GAL @ 25.5' ELEV. VOLUME = 14,237,149 GAL @ 27.5' ELEV.

AutoCAD SHX Text
MIDDLE LAGOON VOLUME = 3,855,684 GAL

AutoCAD SHX Text
NORTH LAGOON VOLUME = 1,486,125 GAL

AutoCAD SHX Text
SOUTH LAGOON VOLUME = 1,543,082 GAL

AutoCAD SHX Text
8 0 5  D U P O N T  S T R E E T

AutoCAD SHX Text
B E L L I N G H A M,  W A  9 8 2 2 5

AutoCAD SHX Text
(360) 733-6100  FAX (360) 647-9061

http://www.wilsonengineering.com
AutoCAD SHX Text
www.wilsonengineering.com

AutoCAD SHX Text
W I L S O N   E N G I N E E R I N G ,   L L C

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
FEET

AutoCAD SHX Text
0

AutoCAD SHX Text
200

AutoCAD SHX Text
200

AutoCAD SHX Text
400

AutoCAD SHX Text
HORIZONTAL SCALE





CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 1.0 - BACKGROUND INFORMATION
[...]
Fats, oils, and grease (FOG) loadings are controlled by ordinance and are not problematic, except 
for infrequent slug loads.

Peak month influent TKN and ammonia loading are currently about 900 lb/day and 670 lb/day, 
respectively.  The WWTP oxidizes virtually all ammonia during May-October via nitrification.  
However, the WWTP cannot remove ammonia during the cooler months.  During the remaining 
months of the year, nitrification ceases and ammonia is removed only partially by uptake, settling, 
and volatilization.  During the cooler months, the outfall mixing zone is sufficient to meet receiving 
water quality standards at the current design flow.  If cold season ammonia removal is ever to be 
required, then either an additional treatment process will need to be added or the treatment 
process changed to activated sludge.  In addition, if the WWTP capacity is upgraded in the future 
to a higher flow capacity, then an ammonia limit may be enforced (due to a reduced mixing zone 
dilution factor).  The proposed treatment solution presented in Chapter 6 would address this 
potential permit limit. 

Future Projected Wastewater Flows

Wastewater flow is projected to increase at 3 percent per year through 2020 and at 3.53 percent 
through 2036 (this is higher than the population growth rate due to higher expected increases in 
commercial/industrial).  These are conservative flow estimates (conservative being high in this 
case) based on the assumption that per capita rates of water consumption and I & I will not 
decrease.  Table 3-4 displays the projected average and peak flows to the WWTP from the 
collection system. 

Table 3-4:  Ferndale WWTP Projected Flows

2015 3 years  
2019

8 years  
2024

18 years
2034

20 years
2036

ERUs 5,413 6,522 7,263 8,947 9,316
Projected Population 13,249 14,084 15,578 18,885 19,591
Projected Average Daily Flow 
(MGD) 2.00 2.23 2.48 3.05 3.18

Residential (MGD) 1.11 1.23 1.36 1.65 1.71

Comm./Indust./Instit. (MGD) 0.17 0.20 0.23 0.31 0.33

Infiltration and Inflow (MGD) 0.72 0.80 0.89 1.10 1.14
Projected Peak Month Flow 
(MGD) 2.6 2.9 3.2 4.0 4.1

Projected Peak Day Flow (MGD) 7.0 7.8 8.7 10.7 11.1
Projected Peak Hour Flow (MGD) 9.4 10.5 11.6 14.3 14.9

Peak month flow is projected to increase to the permit limit of 3.23 MGD by the year 2025 (see 
Figure 3-1).  Therefore, per the permit requirement, planning for increasing WWTP capacity or 



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS
17

rerating capacity for flow began in 2015.  Of course, this threshold could be reached sooner or 
later depending on many factors (I & I control being a major factor). 

ERUs (Equivalent Residential Units) are calculated as shown in the example below for 2015 (
Table 3-5).  An Equivalent Residential Unit is equal to the average flow from a single family 
residence.  For other connection types, the number of ERUs is calculated by multiplying the ratio 
of flow from that type to the flow from the average single family residence.  The ratio for apartment 
units is 0.667.  The ratio for all other connection types averages 2.9, although the actual number 
of ERUs per connection is calculated based on metered volume of water used.

Table 3-5:  Year 2015 ERUs

Connection Type No.  of 
Connections

ERU per 
Connection ERUs

Full time single family 
residential 3,836 1 3,836

Full time residential 
apartment 1,200 0.667 800

Commercial/Institutional 268 2.9 777
Total 5,413



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS
18

Figure 3-1: Existing Peak Month Influent Loading and Flow 1998-2015. 
Projected Peak Month Influent Flow and Loading 2015-2036. 

@ @ @ @ @ @ @ @ @ @ @ @ @ @ @ @ @ @ @ @2,000

2,500

3,000

3,500

4,000

4,500

5,000

5,500

6,000

6,500

7,000

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

5.0

Peak Month CBOD Projected CBOD Peak Month TSS

TSS 1998-2006 TSS Projected Peak Month Flow

Flow Projected

Pe
ak

 M
on

th
 C

BO
D

 T
SS

 In
flu

en
t L

oa
di

ng
 (l

b/
da

y)

Pe
ak

 M
on

th
 F

lo
w

 (M
G

D)

Existing CBOD Design Criteria

Future Projected Wastewater Loadings (CBOD, TSS)

Influent loadings of CBOD and TSS are expected to increase proportionally with increase in flow. 
Table 3-6 displays the projected loadings to the WWTP compared to the permit limits.  Peak 
month CBOD is projected to increase to the permit limit of 4,690 lb/day by the year 2021.  Peak 
month TSS is projected to increase to the permit limit of 5,388 lb/day by the year 2025.  Therefore, 
per the permit requirement, planning for increasing WWTP capacity or rerating capacity for CBOD 
and TSS began in 2015 (i.e., five years prior to reaching capacity).  

This Facility Plan details all of the alternatives and the selected approach to upgrading the WWTP. 
The planned date for completion of the WWTP upgrade is 2019.

In looking at Figure 3-1, it is plain to see that there was a sudden increase in TSS loading 
beginning in 2007.  The explanation for this is, due at least in part to operational changes – the 
use of the filter system was increased dramatically at this time.  The filter capacity was also 
doubled in 2008.  Therefore, the amount of solids recycled back to the headworks was 
substantially increased, which artificially elevated the influent TSS loading and probably CBOD to 
a lesser extent.  For example, in December 2010, the TSS loading was 4,514 lb/day and the TSS 
concentration was 284 mg/L.  If 10 mg/L of coagulant are added and 30 mg/L of TSS removed, 
then 40 mg/L are returned to the headworks.  In this example, the influent TSS load is erroneously 
measured as 16 percent higher than the actual load.  Therefore, it is recommended that, for the 

Existing TSS Design Criteria

Existing Flow Design Criteria



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS
19

WWTP upgrade, the backwash water be rerouted such that it bypasses the flow measurement 
weirs and the influent composite sampler.  

Table 3-6:  Ferndale WWTP Projected Loadings

Permit
Limits

Existing
2015

3 ysears
2019

8 years 
2024

18 years 
2034

20 years 
2036

Connections  (ERUs) -- 5,413 6,522 7,263 8,947 9,316

Population Estimate -- 13,249 14,274 15,668 18,875 19,591

Projected Average CBOD
(lb/day) --  3,500  3,917  4,362  5,373  5,594 

Projected Peak Month 
CBOD  (lb/day) 4,490  3,850  4,309  4,798  5,910  6,154 

Projected Average TSS
(lb/day) --  3,600  4,029  4,486  5,526  5,754 

Projected Peak Month TSS
(lb/day) 5,388  4,250  4,756  5,296  6,524  6,793 



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 3.0 - FLOWS AND LOADINGS
20



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION
21

4.0 - WASTEWATER TREATMENT FACILITY EVALUATION 

The purpose of this section is to evaluate the existing WWTP and its components with respect to 
capacity, reliability, and redundancy.

Wastewater Treatment Plant Performance

Treatment Process

A schematic diagram and hydraulic profile of the existing WWTP process is included in Figures 
4-1 and 4-2.  Wastewater influent enters the facility and is lifted to the top of the headworks by 
one or two Archimedes screw pumps (3 pumps total).  The influent pump capacity is designed for 
35 MGD (2 pumps) of flow with one pump as backup.  This is far in excess of existing peak flows 
(less than 10 MGD).  The influent raw wastewater flows by gravity through a mechanical screen 
(some or all flow may also be directed through a manual bar screen that is parallel to the 
mechanical screen) and through one or two V-notch weirs, which are used to measure influent 
flow rate.  Wastewater then flows by gravity 800 feet through parallel 30-inch and 24-inch pipes 
to the dual-powered aerated lagoon (DPAL).  

The first cell (Cell 1) of the DPAL has ten 15-HP mechanical surface aerators, which completely 
mix the wastewater and provide near complete oxidation of the organic load (i.e., the influent 
CBOD and, in summer, NBOD).  The oxidized wastewater then flows in series through three 
partial-mix cells (Cells 2, 3, and 4), which are separated by hydraulic curtains and are equipped 
with two 7.5-HP mechanical surface aerators each (6 total).  Suspended solids settle out in the 
partial-mix cells and are further digested before removal by dredging at one to two year intervals.  

The DPAL can be temporarily bypassed for maintenance (during the dry season), if necessary, 
by directing flow to the other three lagoons for treatment (Middle and South/North Lagoons).  The 
Middle Lagoon is complete-mix with four 25-HP mechanical surface aerators and the North and 
South Lagoons are partial-mix each with two 5-HP mechanical surface aerators.

By design, clarified wastewater flows out of the DPAL via an adjustable circular weir and through 
a 30-inch pipe either to the filter structure for further suspended solids removal or directly to 
disinfection via the filter bypass structure.  In actual operation, DPAL treated wastewater 
discharges to the Middle Lagoon and then to the North/South Lagoons for additional treatment 
prior to either filtering or disinfection.  The DPAL does not consistently remove enough TSS to 
prevent overloading of the filter system, thus necessitating use of the Middle and South/North 
Lagoons.

All or some of the flow can be routed through the chemical addition vaults, where alum and/or 
polymer can be added, and then to the filter system.  The filter system consists of 22 submerged 
cloth disk filters, which provide a nominal 10-micron filtration.  Filter backwash flow (equal to 
approximately 2-5 percent of filter influent flow) is pumped back to the headworks for treatment.  
During influent sample collection, this filter backwash is included in the sample collection and the 
flow measurement.  Therefore, influent flow measurements and TSS and CBOD loading 
measurements are overestimated.  

The last treatment step consists of disinfection.  The clarified and filtered water flows through the 
chlorine-mixing vault for addition of chlorine (chlorine from gas cylinders).  The chlorinated 
wastewater flows through the chlorine contact basin, which has a design peak month flow contact 



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION
22

time of 119 minutes.  Disinfected effluent is dechlorinated with sulfur dioxide, which is dosed using 
inline oxidation reduction potential (ORP) as the feedback control parameter.  Effluent flow rate 
is continuously gauged at the V-notch weir in the chlorine contact basin.  

Effluent normally discharges via gravity to the Nooksack River.  A lift station boosts the effluent 
head in the event of either high WWTP flows or high river level.  Effluent discharges through a 
1500-lineal foot, 30-inch pipeline to the Nooksack River.  The outfall consists of a single 30-inch 
diameter pipe, which is submerged and located at the toe of the riverbank.

Existing Staffing

The WWTP is staffed from 7 AM to 4 PM seven days a week with two of three certified operators 
and with 24-hour call-out.  The lead operator is Group III, and the other operators are Group II 
and Group I.  The WWTP must have at least a Group II operator in reasonable charge of daily 
operation.

Discharge Outfall

Secondary treated and disinfected effluent is discharged from the facility via a submerged single 
port outfall into the Nooksack River.  The permitted mixing zone extends 300 feet downstream 
from the outfall.  The permitted mixing zone allows for the following dilution factors (DF) when 
calculating effluent limits:
 

Acute Aquatic Life Criteria: DF = 4
Chronic Aquatic Life Criteria: DF = 29

Solid Wastes

The treatment facilities remove solids during the treatment of the wastewater at the headworks 
(grit and screenings), in addition to incidental solids (rags, scum, and other debris) removed as 
part of the routine maintenance of the equipment.  Grit, rags, scum, and screenings are drained 
and disposed of as solid waste at the local landfill.  Class B biosolids are treated by aerobic and 
anaerobic digestion within the partial-mix cells.  Biosolids are land applied under a permit from 
the Whatcom County Health Department and per the General Permit for Biosolids Management 
(DOE).  Ferndale removes Class B biosolids from the partial-mix cells on an annual basis and 
disposes of the majority of the biosolids by subsurface injection into a nearby field owned by the 
City.  Biosolids in excess of the field’s agronomic capacity are hauled to a privately owned and 
permitted land application site.



CITY OF FERNDALE – WASTEWATER FACILITIES PLAN 4.0 - WASTEWATER TREATMENT FACILITY EVALUATION
23

Design Criteria

Under WAC 173-220-150 (1)(g), influent flows and waste loadings must not exceed approved 
design criteria (4-1).

Table 4-1:  Design Criteria for Ferndale Wastewater Treatment Plant
Parameter Design Quantity
Maximum Month Design Flow (MMDF) 3.23 MGD
Monthly Average Dry Weather Flow 1.95 MGD
Peak Hour Design Flow (PHDF) 28.0 MGD
Carbonaceous Biochemical Oxygen Demand 
(CBOD) 4,490 lb/day

Biochemical Oxygen Demand (BOD)* 5,388 lb/day*
Total Suspended Solids (TSS) 5,388 lb/day
* Not a Permit Criterion 

Current Wastewater flows to the treatment plant are approximately: 

Dry Weather: 1.5 MGD
Average Annual: 2.0 MGD   (2.02 MGD max value recorded)
Peak month: 2.65 MGD (2.78 MGD max value recorded)

Therefore, the treatment plant is currently operating below design capacity. However, based on 
the flows and loads projected in Chapter 3, the existing wastewater facilities will reach current 
design criteria limits as soon as the year 2022 or sooner.

Industrial Wastewater Producing Facilities

The WWTP receives wastewater from two permitted industrial contributors: RECOMP and Olivine 
Corporation municipal solid waste incinerator.  The flow from the two sources is considered 
relatively minor in quantity and quality, is not discussed in detail, and does not require special 
analysis.  There are many other small industrial dischargers in the service area, but none are 
classified as Significant Industrial Users (i.e., discharging over 25,000 GPD).

RECOMP of Washington is a twenty-acre site located along Slater Road in the southern portion 
of the City sewer service area and east of the Nooksack River.  RECOMP of Washington is a 
municipal solid waste transfer and recycling station and also discharges leachate to the sewer 
from a closed ash monofill (from past solid waste incineration).  The leachate is held briefly in a 
lined, aerated lagoon before it is pumped to the City’s sewer system.  The WWTP also receives 
landfill leachate trucked to the plant from Olivine Corporation’s closed ash monofill.  No other 
industrial sources are regulated by discharge permits.

Landfill leachate from Olivine Corporation is periodically hauled via tanker to the WWTP for 
disposal.  Olivine Corporation is the owner of a closed municipal solid waste incinerator ash 
monofill.  



SU
R

V
EY

/E
N

G
IN

EE
R

IN
G

W
W

TP
 F

AC
IL

IT
IE

S 
PL

AN
FI

GU
RE

 4
-1

: E
XI

ST
IN

G 
W

W
TP

 F
LO

W
 S

CH
EM

AT
IC

CI
TY

 O
F 

FE
RN

D
AL

E
FI

G
.

W
AS

H
IN

G
TO

N

20
14

-3
6

JO
B 

N
O

.

3-
15

-1
6

AS
 S

H
O

W
N

SC
AL

E

D
AT

E

FE
RN

D
AL

E

4-
1

AutoCAD SHX Text
EXISTING  PRETREATMENT LAGOON

AutoCAD SHX Text
HAULED LEACHATE

AutoCAD SHX Text
INFLUENT 48" MAIN

AutoCAD SHX Text
NO INFLUENT

AutoCAD SHX Text
WEST DPMC (DPAL) SYSTEM

AutoCAD SHX Text
MIDDLE LAGOON COMPLETE-MIX

AutoCAD SHX Text
NORTH LAGOON PARTIAL-MIX

AutoCAD SHX Text
SOUTH LAGOON PARTIAL-MIX

AutoCAD SHX Text
~

AutoCAD SHX Text
~

AutoCAD SHX Text
COMPLETE-MIX CELL

AutoCAD SHX Text
PARTIAL-MIX  CELLS

AutoCAD SHX Text
TELESCOPING WEIR

AutoCAD SHX Text
DISTRIBUTION MANHOLE

AutoCAD SHX Text
ALUM/POLYMER ADDITION

AutoCAD SHX Text
TSS REMOVAL EFFLUENT FILTER (11 FILTERS INSTALLED CAPACITY=12 FILTERS)

AutoCAD SHX Text